SiRUSAH

EREHRR T HE FRRERMMR
INDUSTRIAL SEWING MACHINE




CONTENTS ‘ B 23

MISCELLANEOUS COVERS(1) A HAE(]) 1
MISCELLANEOUS COVERS(2) AR MAR(2) 2
MISCELLANEOUS THREAD EYELETS W RAE 3
MISCELLANEOUS BUSHINGS EEBRME 4
MAIN SHAFT DEIVING MECHANISM X s stis 5
ONE SIDE CUT PRESSER FOOT MECHANISM B4 PR oy S22 PR e B B A AR 6
83\PER KNIFE CARRIER AND HOOK DRIVING MECHANISM k4777 & L 4) 41 5e ) # #% 7
LOQPER DEIVING MECHANISM T 4 st B g ik 8
FEED DEIVING MECHANISM HH BB g Ak 9
FEED DEIVING CONTROL MECHANISM ok B AR 10
LUBRICATING MECHANISM b ik e 4R 11
DOBLE SIDE CUT PRESSER FOOT MECHANI>M W R e R AR iz
/SV/ DEVICE 431 BR B & Mk 172
/AT/ DEVICE RE 16 B AR 14
/ET/ DEVICE T )16 R Bt 15
/AW/ DEVICE O SET (SET ECT DEVICE) X BHFBE-AW] (EiEEH) 16
THREAD STAND Bm 17
/CL/ DEVICE 38 B E A 18
ATTACHMENT BOX AT 19
ACCESSORIES M 48 20
/CL//AW/ DEVICE, C.SET (SELECT DEVICE) IhiE X RA B $E-AW2 (GEiERLHE) 21

STITCH LENGTH SPECIFICATION $HIE R R 22







MISCELLANEOUS COVERS (1 (1)

Ref. Parts Amt.
No. No. Description o8 A Req.
1 P1-1 Crank Chamber Cover thhE L 8 1
2 P1-2 Crank Chamber Cover Gasket e ETRA 1
3 P1-3 Screw(11/64-40X11) 3Z &4 5
4 P1-4 Screw(M12-1.75X9) 3 & 2
5 P1-5 O-Ring 048 % 2
6 P1-6 0il Sight Top Window g 2
7 P1-7 Screw (9/64-40X11.3) 37 & 10
8 P1-8 Top Cover (Middle) LRiE) 1
9 P1-9 Screw (11/64-40X6.5) L 2
10 P1-10 Nut 3% 13 2
11 P1-11 Screw (9/64-40X5.6) 3F 4 4
12 P1-12 Top Cover (Middle) Spring FE(P)BE 1
13 P1-13 Nut 3% 18 2
14 P1-14 Top Cover (Middle) Hinge LERCP)FEHR 1
'S5 P1-15 Screw (9/64-40X6) 2 4 7
16 P1-16 Top Cover (Front) FEGD 1
17 P1-17 Rivet 4T 2
18 P1-18 Top Cover (Front) Gasket LE®ARGD 1
19 P1-19 Screw (5/16-24X32) 37 44 3
20 P1-20 Washer £ 3
21 P1-21 Emblem oA A 1
22 ri-4< VY Glliiiig OUCACL = B Ad Y 1
23 P1-23 Machine Frame End Cover Gasket % i R 1
26 P1-26 Looper I ever Shaft Cover Bl ¥ 1
6 fi-20 U-Iniig U7 B it 5k 3
a0 P1-29 Drain Hole Screw (3/8-24X8) 1k 2 &4 1
K1V Di-du riug ociewiiviia-1A4) IE 8 B4 &R i
31 P1-31 Screw (1/4-28X32.5) 2
32 P1-32 Washer 3 AH 2
33 Pi-33 raik Chamog - saueld By i 4 kR 1
34 P1-34 Oil Seal Plug B4 1
2 P1-35 Sewing Head Oil Defense By i AR 1
36 P1-36 ‘Sewing Head Key AR E TR 2
37 P1-37 Screw (9/64-40X8.5) 37 &4 2
38 P1-38 Screw (1/4-28X20) 37 &4 1
39 P1-39 Pin 4 1
40 P1-40 Knife Dri\illg Connection Oil Guard A 1

LD



MISCELLANEOUS COVERS (1 :

o

Ref. Parts Amt
No. No. Description I A Regq.
41 P1-41 Knife Driving Connection Felt R 1
42 P1-42 Thread Carrier And Hook Driving Rod Oil Guard 5 4 A 1
43 P1-43 Screw (9/64-40X8) B r.
44 P1-44 Seal £ A 2
45 P1-45 Nut EF 2
46 P1-46 Sewing Head Cover(Left) 53R E 1
47 P1-47 MIJ62 Emblem 4018 1
48 P1-48 Seal Plug il 1
49 P1-49 Seal Plug HE 1
50 P1-50 0il Guide Wire 40 1 4] 1
51 P1-51 Crank Chamber Cover, C. Set i ELEN 1
52 P1-52 Top Cover (Middle), C. Set TE(P)& 1
33 P1-53 Top Cover (Front), C. Set ra(an4a 1
54 P1-54 Knife Driving Connection Oil Guard, C. Set ks & 1
55 P1-55 Sewing Head Cover Gasket N ks 1
56 P1-56 Sewing Head Cover Gasket(Front) EX 308 4 1
57 P1-57 Needle Thrad Take-up Guard #*3 1
58 P1-58 Screw(M4-0.7X8) 52 4 2
59 P1-59 Machine Frame #AR 1
60 P1-60 Machine Frame #AR 1
61 P1-61 Sewing Head Cover(Left), C. Set BgEE 4 1
62 P1-62 Sewing Head Cover Gasket(Front), C. Set SFEATE S 1







MISCELLANEOUS COVERS (2 & 2 2
—4

3

Ref. Parts
No. No. Description o £ Req.
1 P2-1 Sewing Cylinder [B] 7] SR A% A% 1
2 P2-2 Sewing Cylinder Gasket tihdAE A 1
3 P2-3 Alignment Pin 3 4B 1
4 P2-4 Knock Pin TR & 1
> P2-5 Screw(3/8-24X5.4) & 1
6 P2-6 Seal Gasket b ER 1
7 P2-7 Cylinder Frame Cover (Front) A 1
8 P2-8 Screw (9/64-40X8) ¥ & 10
9 P2-9 Oil Gauge p-¥ -3 1
10 P2-10 Screw (M22-1.5X5.7) 37 &4 1
11 P2-11 O-Ring ORI M B3R 1
12 P2-12 Seal Gasket R 1
13 P2-13 Cylinder Frame Cover (Left) £% 1
14 P2-14 Oil Gauge, C.Set héks 1
P2-15 Model Plate Al SR eL e 1
16 P2-16 Cylinder Frame Cover (Upper) LrE 1
17 P2-17 Seal Gasket iR 1
18 P2-18 Screw (1/8-44X6.5) ¥7 4 8
19 P2-19 Dust Defender (Upper) mRAECE) 1
20 P2-20 Screw (3/32-56X2.1) ¥2 &4 1
21 P2-21 Dust Defender (Lower) BRE(CF) 1
22 Pl-i2 rin {185 Z
23 P2-23 Looper Cover Spring Support BERE 1
L Fel=2a) LAOUDUL LUV Ci opuug &) 3 &2 H W /1 1
’)6 PI.DA Cprrav {Q/ﬁA,(}!’\Y{\ 3E 24 1
Do | L. Lrld LUPIJLA LUVOL
28 P2-28 Pin 4 1
Q‘) P2-29 Screw (9/64-40X5.7) ¥2 &4 1
IV Fi-ou Clldili-Uas Cundhig Sdilic S /4 2R T x
St P2-31 Chain-off Cutting Knife Guard £ 7] 1
33 P2-33 Screw (M4-0.7X5.7) B &4 1
34 P2-34 Looper Thread Guide Wire @R E 1
35 P2-35 Screw (9/64-40X10) 32 44 1
36 P2-36 Feed Drive Shaft Cover Gasket A 2
37 P2-37 Feed Drive Shaft Cover bEhE 2
38 P2-38 Screw (9/64-40X7.1) 3% 4% 6
39 P2-39 Looper Cover Spring Support, C. Set BERAES 1
40 P2-40 Cylinder Frame Cover (Upper), C. Set ria 1







MISCELLANEQOUS THREAD EYELETS IRARE S

F

Ref. Parts
No. No. Description s e Req.
1 P3-1 Thread Guide Plate BTEAR 1
2 P3-2 Screw (11/64-40X8.3) LY 12
3 P3-3 Thread Eyelet BEIL 4
4 P3-4 Thread Pipe (Long) BT (k) 1
5 P3-5 Thread Pipe (Short) W E(4) 1
6 P3-6 Warning Sticker LR 1
7 P3-7 Screw (M4-0.7X8) L 2
8 P3-8 Thread Guide Plate, C. Set G ERA 1
9 P3-9 Thread Guide Plate Support KERLIFH 2
10 P3-10 Screw (11/64-40X7) 37 &% 2
11 P3-11 Thread Tension Support rBIEFEHNEERE 1
12 P3-12 Thread Tension Support Bracket TRENBETELIE 2
13 P3-13 Screw (7/32-32X9.5) 82 4 4
14 P3-14 Screw (1/8-44X6.4) 32 &4 1
Q‘S P3-15 Tension Release Shaft Spring RANBREER I
16 P3-16 Tension Release Shaft ik 1 B 1
17 P3-17 Nut BN AL 6
18 P3-18 Tension Spring Bushing EHBFELE T8 6
19 P3-19 Looper Thread Tension Spring TAHHENEE 1
20 P3-20 Top Cover Thread Tension Spring LERIEAER 1
91 P2 N1 Needle Thrend Toncinn SQnris Bk 7E 1. 7T AF A
22 P3-22 Tension Release Pin Bushing RAERIEHEE 7
23 P3-23 Thread Tension Disc RN AR 12
4 D2 A4 i e A T arains Phes Taalat S Cner i B =
2 Lom20 1 CLISiVIL £ USL Ik 71 9% XAE 6
26 P3-26 Tension Release Pin RN B IESH 7
L i | D27 QD Naxrinan M Qr\4 2L th o 2L, b 1
489 P3-29 Hinge Pir
31 P3-31 SP Felt Stay SPR i ¥ % 4 1
34 P3-34 SP Container Support £y AT A8 Bl 1
33 P3-35 Screw (9/64-40X4.6) 37 &4 2
36 P3-36 Thread Take-up Eyelet Holder ‘eFIEE 1
37 P3-37 Thread Take-up Eyelet wgg 1
38 P3-38 Screw (1/8-44X6.5) 32 &4 1
39 P3-39 Looper Thread Take-up Guide T AHRGAARE 1
40 P3-40 Screw (1/8-44X4.3) & 4




MISCELLANEOUS THREAD EYELETS ______

Ref. Parts

No. No. Description = 2 Req.
41 P3-41 Looper Thread Take-up Eyelet(Front) T A 4R8RG) 1

42 P3-42 Looper Thread Take-up Eyelet(Rear) T 4 st AT (48) 1

43 P3-43 Screw (3/32-56X3.2) 3% 4 4

44 P3-44 Eyelet Supporting Plate RGATE TR 1

45 P3-45 Looper Thread Guard TAHLER 1

46 P3-46 Top Cover Thread Pipe iR R EE 1

47 P3-47 Looper Thread Guide Wire (Upper) TH4HGEELBE 1

48 P3-48 Needle Thread Strike-off Pin Holder Bracket BHRIEHEEE 1

49 P3-49 Needle Thread Strike-off Pin BHREHAXR 4

50 P3-50 Screw (1/8-44X2) 2 &4 4

51 P3-51 Needle Thread Strike-off Pin Holder BEIENFALERE 1

52 P3-52 Screw (3/32-56X6.2) 3% & 4

53 P3-53 Needle Thread Guide Wire HeEELBR 1

54 P3-54 Head Cover Thread Eyelet e BKB A 1 :
55 P3-55 Screw (1/8-44X4.4) 32 4 1 O
56 P3-56 Needle Thread Eyelet Holder RN AERE 1

57 P3-57 Screw (11/64-40X13) ¥ 4 1

58 P3-58 Needle Thread Eyelet TR N FEAR 4

59 P3-59 Stitch Unlocker Mounting Bracket HHBER 1

60 P3-60 Screw (11/128-56X3) 2 &4 1

61 P3-61 Screw (1/8-44X5.9) 37 &4 1

62 P3-62 Stitch Unlocking Spring BB E ]

63 P2-A3 Stiteh Unlocking Soring Holder g BEREE TS |

65 P3-65 Screw (1/8-44X3.4) ¥ & 4

66 P3-66 Screw (1/8-44X5.4) 37 44 1

0/ Ry SCIEW (I b-a4sae. i

68 P3-68 Thread Guide, C. Set G Q@ 1

69 P3-69 Evelet Supporting Plate. C. Set REIFETARE 1 P
70 P3-70 Needle Bracket, C. Set WG RIFFRE L

71 P3-71 Needle Thread Strike-off Pin Holder, C. Set BREHNAERFER ]

i




12




MISCELLANEOUS BUSHINGS L 4

Z, =
(ol <

No.

Amt
No. No. Description g 4 Req.
1 P4-1 Adapter, C. Set K4 1
2 P4-2 Adapter K S 1
3 P4-3 Screw (M5-0.8X5) LT 2
4 P4-4 Ball Bearing 7K 1
5 P4-5 Bearing Housing $AEEE 1
6 P4-6 Screw (3/16-32X11.5) 3Z &4 4
¢ P4-7 Bearing Housing Gasket BABEEERA 1
8 P4-8 Oil Seal p::E ¢ 4
9 P4-9 Crankshing Bushing (Front) EEZ(AT) 1
10 P4-10 Main Shaft Bushing (Rear) EEE(R) 1
1l P4-11 Main Shaft Bushing (Front) X & E2E(A) 1
12 P4-12 0il Wick (Woollen Yarn) s 2
13 P4-13 Oil Wick (Laced Wire) p:: IS 1
14 P4-14 Knife Driving Lever Bushing (Rear) R E (L) 1
Q 5 P4-15 Knife Driving Lever Bushing (Front) AR (AT 1
16 P4-16 Presser Foot Lifter Stop Plunger Bushing BE 1
17* P4-17 Looper Driving Lever Shaft Bushing TFAHétEsHE R 1
18 P4-18 Oil Wick p:: I 1
19 P4-19 Seal Plng FHE 1
20 P4-20 0il Wick S 1
21— P42T  Screw (11/64-40%X8.3) ¥E 44 1
232 P4-22 Plastic Pipe BEE 1
23 P4-23 Presser Bar Bushing REpEE 1
24 P4-24 Needle Bar Bushing(Upper)Lid stHEET(L)a 1
25 P4-25 Gasket 3k 1
26 P4-26 Needle Bar Bushing(Upper) HEEE(L) 1
27 AT MNeadla Raw an,r-!ﬁf.“,.v/‘r P 3 LS 8 o s et 1
28 P4-28 Oil Seal p:: k) 1
09 P4-29 Looper Rocker Shaft Bushing (Front) F A4t EE(ET) 1
30 P4-30 Looper Rocker Shaft Bushing (Rear) FAHs#ERBET(R) 1
31 P4-31 Oil Seal -k g 2
33 P50 U-indilg U7 i3 4 pl
34 P4-34 Bearing Housing, C. Set HAEEETSH 1
35 P4-35 Knife Driving Lever Bushing (Rear), C. Set SEEH)E 1
36 P4-36 Knife Driving Lever Bushing (Front), C. Set 9% % (37) 4 1
37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set TAHERBEELE () ]

g 13






Ref. Parts Amt.
No. No. Description oh % Req.
1 P5-1 Main Shaft £ 1
2 P52 O-ring ORIIZ B3R 1
3 P5-3 Looper Thread Take-Up RIS I 1
4 P5-4 Top Cover Thread Take-Up LERsp IR L 1
5 P5-5 Screw (7/32-32X3.6) 37 44 4
6 P5-6 Positioning Screw (1/8-44X4) ¥Z 44 2
7 P5-7 Collar $HIR )
8 P5-8 Screw (11/64-40X6) R 44 4
9 P5-9 Main Shaft Coupling, C. Set e R 3 1
10 P5-10 O-ring 0B AR B 5 1
11 P5-11 Main Shaft Coupling ER R 1
12 P5-12 Thread Carrier and Hook Driving Rod, C. Set  B&# 7] 4ai& 4% 48 1
13 P5-13 Screw (1/4-28X6.3) $Z ¢4 4
14 P5-14 Pump Driving Gear REAE 1
@5 P5-15 Screw (1/8-44X6) 2 4 3
16 P5-16 Crankshaf ih 4 1
17 P5-17 Needle Bearing At ahok 1
18 P5-18 Thread Carrier and Hook Driving Rod (Right) 5% 77 48.:% 42 # /K & 1
19 P5-19 Needle Bearing Retaining Plate 4t sh K fodR 1
20 P5-20  Screw (9/64-40X4.8) P L 2
22 P5-22 Screw (1/4-28X10) 2 44 A
23 P5-23 Needle Bar Lever Connecting Rod SHEEARAR AT 1
Z/ o=z Uil W iCk PRSI 1
28 P5-28 Screw (9/64-40X12) ¥Z 44 2
@O P5-29 Needle Bar Lever sHAX A AT 1
31 P5-31 Retaining Ring CHs a3k 1
DD Eo=0) INCCUIC DdI COULLICCLLILE Lilin P AL IEANF I
34 P5-34 Needle Bar Connecting Link Pin STAE 12 AR 36 Y 7
35 P5-35 Oil Wick Rt & 2
36 P5-36 Screw (1/8-44X5) ¥Z 44 2
37 P5-37 Needle Bar Connecting Bracket 4Hirig e 1
38 P5-38 Screw (9/64-40X6.4) 2 44 4
39 P5-39 Needle Bar 4+4x 1
40 P5-40 Needle Clamp 4144 1

A5




MAIN SHAFT DEIVING MECHANISM iiﬂfﬁiﬁ %ﬁ 5

Ref. Parts Amt
No. No. Description &8 £ Req.
41 P5-41 Needle 84t 4
42 P5-42 Retainer 1R 4t 1
43 P5-43 Screw (3/32-56X2.5) 3R & 5
44 P5-44 Stitch Plate 4R 1
45 P5-45 Stitch Plate Tongue $IRE A 1
46 P5-46 Screw (3/32-56X2) oy 1
47 P5-47 Needle Bar Lever, C. Set stk 1
48 P5-48 Collar $hIE 1
49 P5-49 Screw (M5-0.8X5) SR &4 4
50 P5-50 Looper Thread Take-Up, C. Set EERKLISE 1
51 P5-51 Top Cover Thread Take-Up, C. Set LAhsgiRg L 1
52 P5-52 Collar, C. Set IR 4R 2
53 P5-53 Pulley, C. Set R SE 1
54 P5-54 Collar, C. Set $hIF 4 1 P
55 P5-55 Needle Clamp, C.Set 4484 1 @
56 P5-56 Stitch Plate, C. Set iz 48 1
-8

16




ACCESSORY PARTS

48

Qr

= e



ONE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts Amt

No. No. Description e 5 Req.
1 P6-1 Adjusting Screw (M12-1X17) 8 SR 4 1
2 P6-2 Lock Nut 1% 8% 18 1
3 P6-3 Presser Spring R Ben 38 % 1
4 P6-4 Presser Bar Connecting Bracket PR R AR IR 4 1
5 P6-5 Screw (11/64-40X10.3) 37 &4 1
6 P6-6 Presser Foot Adjusting Screw L3S 3 1
7 P6-7 Pin 8 1
8 P6-8 Connecting Bracket Cushion BEERE 1
9 P6-9 Presser Bar Guide JEFi 44 1
10 P6-10 Lock Nut 1R $R 1 1
11 P6-11 Adjusting Nut 3 8 R 1 1
12 P6-12 Screw (M6-1X8) 37 & 1
13 P6-13 Presser Bar R By 3 42 1
14 P6-14 One Side Cut Presser Foot, C. Set s Rl 3k 1
o P6-15 One Side Cut Presser Foot By R ey 1
P6-16 Screw (11/64-40X6.3) $Z 44 1
P6-17 Carrier/Hook Driving Segment LAt BIA 1
18 P6-18 Carrier/Hook Driving Lever Link BaEAE 0 A Ry 2
19 P6-19 Link Pin BAFES 4
20 P6-20 Screw (3/32-56X3.3) 82 44 4

27 P6-22 Ton Cover Thread Hook L &k 4 1E

P iUl LUP LUV shdedu Callicnl iiiviiig wv B RS AN e 5 AR AT 1
25 P6-25 Top Cover Thread Carrier LA RICE 1
o e " 19 L4 2
iy P6-27 Presser Foot Attach Piece (Right) B h (&) 1
28 P6-28 Presser Foot Attach Piece (Left) Brpgigh (£) 1
20 P6.70 Screw(3/32-56X1.5) **
“%50 P6-30 Lower Knife Tl 1
31 SYACE T Avvos Bnifs Clamn S 2
33 P6-33 Yielding Section Spring R AR 1
34 P6-34 Yielding Section NRE 1
35 P6-35 Chip Guard Plate ABEA A 1
36 P6-36 Presser Foot Spring Plate (Left) EmEER (L) 1
37 P6-37 Presser Foot Spring Plate (Right) RergE R () 1
38 P6-38 Screw (3/32-56X2.6) 37 &4 1
39 P6-39 Spring Plate Holder BXRELESL ]
40 P6-40 Chip Guard I 9 |

S49e




ONE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts Amt
No. No. Description = £ Req.
41 P6-41 Chip Guard Spring mEERRY 1
42 P6-42 Screw (1/8-44X3.4) 3% &4 1
43 P6-43 Presser Foot Guide (Right) R (45 ) 1
44 P6-44 Screw (M5-0.8X12) 32 4 1
45 P6-45 Presser Foot Guide (Left) B 4 () 1
46 P6-46 Screw (M5-0.8X14) ¥ &4 2
47 P6-47 Presser Foot Spring Plate (B)(Left) RwEER(K)(L) 1
48 P6-48 Presser Foot Spring Plate (B)(Right) RwEER(KR)(E) 1
49 P6-49 Presser Bar Guide, C. Set Ry -4+ 4 1
50 P6-50 Screw (3/16-32X4) 3% & 2
51 P6-51 Presser Bar Lifter Lever (Large) JE Bop A AR AT (KD 1
52 P6-52 Screw (7/32-32X12) 3% & 1
53 P6-53 Stop Plunger Segment pin &4 1
54 P6-54 Screw (M5-0.8X5) 37 & 1
55 P6-55 Stop Plunger Segment ESE 1
56 P6-56 Nut 37 1E 1
57 P6-57 Presser Foot Lifter Stop Plunger REARG A 1
58 P6-58 Presser Foot Lifter Lever Link (Long) R AR ER(R) 1
30 P4-59 Qerew (9/64-40X6.1) 3 &% 2
(e1V} FO~0u Fiosser £ U L ; BB s Sy E gt R A5 2T B R4 ) “
61 P6-61 Presser Bar Lifter Lever (Small) T BRERA RO i
62 P6-62 Screw (7/32-32X6) 37 & 1
: . L ifier Leves JE B B A7 1
64 P6-64 Screw (3/32-56X4.3) B i
65 P6-65 Presser Bar Lifter Lever (Large), C. Set L3 r iz b AC, Ok

Gk i
o S i S Syt o e e







Ref. Parts Amt
No. No. Description e B Reg.
1 P7-1 Carrier/Hook Driving Rod (Left), C. Set B R REY R 1
2 P7-2 Carrier Hook Driving Rod (Left) L AR EAT 1
3 P7-3 Rod Ball (Left) 8] 1
4 P7-4 Screw (9/64-40X10) ¥ & 2
3 P7-5 Nut 218 1
6 P7-6 Nut 2 g 2
7 P7-7 Carrier Hook Sleeve Lever LERREARER 1
8 P7-8 Screw(9/64-40X9) ¥Z 4 1
9 P7-9 Needle Thread Take-up 448 BT 1
10 P7-10 Screw(M3.5-0.6X6) 37 & 1
11 P7-11 Screw(M3.5-0.6X8) 3 44 2
12 P7-12 Bracket Bl %k 1
13 P7-13 Knife Driving Lever N7/ IEES B ¥ 1
14 P7-14 Steady Washer REEE 1
s P7-15 Knife Driving Connection (Right), C. Set Ei A AR (A)e ]
16 P7-16 Knife Driving Connection(Right) Ty e ER(E)
7 P7-17 Knife Driving Connection Ball(Right) iy iseg i ak(E) |1
18 P7-18 Screw (M3.5-0.6X14) ¥Z 44 4
19 P7-19 Nut (Left-handed Screw) EAE(RT) 1
20 P7-20 Knife Driving Connecting Rod Loy N EEE)iE &4F 1
21 P7-21 Nut L4 1
22 P7-22 Kuiie Duving Connection (Lett), C. Set e W4 R S AT A ) B L
23 P7-23 Knife Driving Connection (Left) i EEEEF(L) |
74 P7.74 Rad Ball (T o8 haE 1
P77
5 pi-28 Carrier/Hook Driving Sleeve L AR AR iEATAE 1
29 P7-29 Oil Wick p:: IS 1
W, P7.30 0] Seal b 23 1
T .AP'.7_31. o v o o o
32 P7-32 v~ fe Holder Guide Collar, C. Set Z8 ) 4 1
33 P7-33 Knife Holder Shank Support L aB < s
34 P7-34 Knife Holder Spring to B EERE 1
35 P7-35 Knife Holder Guide Collar L7 7] 5% % B XA 1
36 P7-36 “Screw (9/64-40X9) 87 4 1
37 P7-37 Knife Holder Shank L7 B & B 1
38 P7-38 Screw (9/64-40X8) 37 44 5
39 P7-39 Screw (3/32-56X3.8) ¥ &4 1
40 P7-40 Knife Support toaxE 1

05 .




UPPER KNIFE - CARRIER AND HOOK DRIVING MECHANISM B4 il e JRR A BTG B ke e 9

Ref. Parts _ Amt,.
No. No. Description &b 4 Req.
41 P7-41 Screw (3/32-56X1 2) &4 1
42 P7-42 Upper Knife 7l 1
43 P7-43 Knife Holder 171 B & R 1
44 P7-44 Screw (3/32-56X7) 3% & 2
45 P7-45 Screw (1/4-40X6) ¥% &4 1
46 P7-46 Knife Holder Bracket LB EIeE 1
47 P7-47 Sleeve Bushing (Upper) mE(L) 1
48 P7-48 Sleeve Bushing (Lower) #BMECTF) 1
49 P7-49 Washer BH 2
50 P7-50 Knife Driving Connection, C. Set i Eedgigm 1

>




@

=)}

salel

T

7
/

i

[}
5

X

b

s
AR

& < 495
SN

17

46
\\

Z
N
/ 5
! -

42

8
e
S
2
g
7 5
7
>
e NN

51




W

'i%ii

Ref. Parts Amt
No. No. Description 5 P4 Req.
41 P8-41 Packing LR 1
42 P8-42 Adjusting Screw(9/64-40X8.2) SR & 1
43 P8-43 Looper AR 1
44 P8-44 Screw (9/64-40X4.9) ¥5 & 1
45 P8-45 Needle Guard(Front) 3 A (BD) 1
46 P8-46 Screw (M2.5-0.45X3.4) 3% &% -
47 P8-47 Screw (3/32-56X3.6) 3% & 1
48 P8-48 Looper Driving Connection(Upper), C. Set FhHsteEHHisa(l) 1
49 P8-49 Looper Driving Connection(Lower), C. Set FH4Es:ELa(T) 1
50 P8-50 Spacer =k 1
51 P8-51 Looper, C. Set AR i 1
52 P8-52 Looper Lever, C. Set T 4 4R 4 1
53 P8-53 Looper Holder, C. Set THHBEEESA 1
54 P8-54 Looper Rocker Shaft, C. Set T A 4tH#EAR 4 1

28




LOOPER DEIVING MECHANISM

Ref. Parts Amt

No. No. Description o8 4 Req.
1 P8-1 Looper Driving Crank Pin T £) 41 B2 &) dh 4% 1F 44 1
- P8-2 Screw (9/64-40X16.3) 3Z 44 1
3 P8-3 Roll Pin for Main Shaft 1E 44 1
4 P8-4 Looper Lever Driving Rod, C. Set T A étEEEita 1
5 P8-5 Looper Lever Driving Rod Ball T 4) 41 EE$h42 3k 1
6 P8-6 Screw (M3.5-0.6X14) 3F 44 6
7 P8-7 Looper Lever Driving Rod T 4 £+ #h 4% 1
8 P8-8 Washer #hH 1
9 P8-9 Nut (Left-handed Screw) EERT) 2
10 P8-10 Retaining Ring o3g 2
11 P8-11 Looper Lever Driving Rod Pin T A 4tEEEiLiEss 1
12 P8-12 Screw (1/8-44X5) 3R 44 1
13 P8-13 Collar $hIE 2
14 P8-14 Screw (11/64-40X5.8) ¥F &% 2
15 P$-15 Looper Lever Shaft T £) 414342 b 1
16 P8-16 Washer #H 6
17 P8-17 Screw (7/32-32X20) 3 44 1
18 P8-18 Looper Lever T 4) éH4A4% 1
19 P8-19 Looper Driving Connection Rod, C. Set T A stEEE)Eifa 1
20 P8-20 Looper Driving Connection(Upper) T 4 ét5edyigig(L) 1
21 PR-21 Looner C. Set A AL sa 1

£l K022 LOVPCE DIiviig Loniecuon pali upper) ;2%
27 PR

2 Qomiq wooper vnving Connecting Kod T2 BT EE )R B AE 1
25 P8-25 Nut 3 g 1
26 PR-DA Looner Drivine Carnection(T Aurer) T 2 AFEE $:E 20T 1
‘ coL JITRe AR IR( M) |
28 P8-28 Nut LA 1
9 P8-29 Steady Fork F& € X 1
0 P8-30 Screw (M3.5-0.6X8) 3F 4 1
31 P8-31 Looper Rocker Shaft T 2) 4342 8 1
33 P8-33 Washer A 1
34 P8-34 Screw (9/64-40X10.9) ¥ &4 1
35 P8-35 Looper Rocker Shaft Sleeve Guide TASEAA T4 |
36 P8-36 Screw (3/16-32X5.9) 37 44 1
37 P8-37 Collar KR 232 1
38 P8-38 Screw(11/64-40X13) 3% 44 1
39 P8-39 Looper Holder THHE T E 1
40 P8-40 Screw (11/64-40X8.3) 3E & 1




b i

- _\wu..s..._, Q-7 7 \||| @\/ .
T
= ﬁm 55
o B 6 ~

=0}
o

a7

§ -
|
ab D

(Yo

@ﬂv@ G \M] <.

S -% @&M@ a@ J ) l%%&é ,
o |

s o B n o

™~

i




FEED DEIVING CONTROL MECHANISM ol L B )

Ref. Parts : Amt.

No. No. Description on £ Req.
1 P9-1 Feed Lift Eccentric, C. Set , EHARMpuRE 1
2 P9-2 Feed Lift Connection (Upper) #EHARAEAA(L) 2
3 P9-3 Screw (11/64-40X16) ¥E &4 4
4 P9-4 Feed Lift Eccentric Ball EHARAR KK ]
5 P9-5 Screw (11/64-40X4) ¥ 4 4
6 P9-6 Nut (Left-handed Screw) ¥2 18 2
T P9-7 Feed Lift Eccentric Connecting Rod #FHAERABOKRESR 2
8 P9-8 Nut YA e 2
9 P9-9 Feed Lift Connection (Lower) g B3R AR (T) 1
10 P9-10 Screw (M3.5-0.6X14) 3Z & 4
i | P9-11 Feed Lift Connection Ball ik BRI AR 1
12 P9-12 Steady Fork T X 1
13 P9-13 Screw (M3.5-0.6X8) ¥E 4 1
= 14 P9-14 Oil Wick i IS 2
RIl5 P9-15 Pin KNI &t 2
16 P9-16 Feed Drive Eccentric, C. Set WK BESE KA 1
17 P9-17 Feed Drive Eccentric Ball #k B EEE B O IK 1
18 P9-18 Washer #H 8
19 P9-19 Feed Drive Connection(Lower) A EESHEL(T) 1
20 P9-20 Feed Drive Connection Ball #k B BES) R AR 5K 1
21 P9-21 Steady Washer TR E 1
22 ry-22 wasiel # A 1
23 P9-23 Nut $Z 18 1
25 F9=L0 1Ol VSOV PEL VUL LEVELD E M EAR AR 1
26 P9-27 Feed Drive Shaft Bushing HH LEEHMEDY 1
27 P9-28 Screw (3/16-32X9.1) 3 &4 1
28 P9-30 Looper Avoid Conneciing Rod, C. Set AR TS JRCY R 1
@9 P9-31 Screw (7/32-32X10) 37 & 2
30 P9-32 Looper Avoid Connecting Rod Bushing i$ A7 8 KA A 2
31 P9-33 Needle Bearing #hK 2
33 P9-35 Looper Avoid Adjusting Nut FEAEE 1
34 P9-36 Feed Lift Connection(Upper), C. Set #FHARAER(L)E 1
35 P9-37 Feed Lift Connection(Lower), C. Set FHRAERAEL(F)AE 1
36 P9-38 Feed Drive Eccentric(Upper), C. Set #HAERABOHR(E)A]
37 P9-39 Feed Drive Eccentric(Lower), C. Set FHERABOEH(T)A L







FEED DEIVING MECHANISM ¥l B Smars it
Ref. Parts Amt,
No. No. Description s Req.
1 P10-1 Feed Bar, C. Set M AR E A 1
2 P10-2 Main Feed Bar ERMAE LR 1
3 P10-3 Differential Feed Rar E&HE AT A 1
4 P10-4 Feed Bar Plate BB B R 2
5 P10-5 Screw (11/64-40X18.7) 3F 4 4
6 P10-6 Screw (11/64-40X7) 3F &4 1
7 P10-7 Differential Feed Dog L£EE 1
8 P10-8 Main Feed Dog ER ] 1
9 P10-9 Screw (11/64-40X7.8) R &4 2
10 P10-10 Needle Guard(Rear) T4tk (1%) 1
11 P10-11 Screw (1/8-44X4.8) 3% 4 1
12 P10-12 Feed Bar Eccentric Pin e = 0-R/-NY 1
13 P10-13 Screw (11/64-40X5) 3% &4 1
,v-\14 P10-14 O-ring ORI B3R 1
J15 P10-15 Screw (9/64-40X8) ¥ & 3
16 P10-16 Feed Bar Slide Block FHMRER 1
1 P10-17 Feed Rocker Link Bushing EHARAEEH 3
18 P10-18 Screw (7/32-32X6.5) 37 44 2
19 P10-19 Main Feed Bar Driving Link FEHAREEEEEHE 1
20 P10-20  Feed Rocker Link Pin 4 B A2 45 5 2
21 P10-21 Differential Feed Rar Driving Tinlk % St 4l B EEF442 1
22 P10-22 Screw (7/32-32X5) ¥R &% 1
23 P10-23 Feed Rocker R EEAT 1
26 P10-26 Differential Feed Adjusting Link EEH BHEGE 1
28 P10-28 Differential Feed Adjusting Lever £ &t AT EAL 1
il "2 P10-29 O-ring ORI BLIR 1
31 P10-31 Screw (M6-1X8) L 2
33 Fiu=30 reed ROCKST wilik ST S A SR AT 1
34 P10-34 Screw (7/32-32X10.5) 3 4 1
35 P10-35 Feed Adjusting Nut EH AR R 1
36 P10-36 Differential Feed Adjusting Lever (Middle) 285 EEGHAZ(P)I]
37 P10-37 O-ring ORI BIE 1
38 P10-38 Differential Feed Adjusting Dial Gasket EEHENFEEREA 1
39 P10-39 Differential Feed Adjusting Dial EZBHFHAAGEEE |
40 P10-40 Screw (9/64-40X6.2) 37 &4 1

33.



FEED DEIVING MECHANISM = 3| L S e 10

Ref.  Parts Amt.
No. No. Description ou A Req.
41 P10-41 Spacer (Fiber) R (%4 1
42 P10-42 Corrugated Washer BAK R R 1
43 P10-43 Differential Feed Operating Lever 28 AEER 1
44 P10-44 Screw (M3-0.5X2.6) 3% &4 2
45 P10-45 Nut A 2
46 P10-46 Screw (1/8-44X3.9) 3R &4 1
47 P10-47 Screw (1/8-44X4.7) 3R &4 1
48 P10-48 Main Feed Dog, C. Set ;o 1
49 P10-49 Feed Rocker, C. Set WA E 1
50 P10-50 Feed Bar Eccentric Pin, C. Set EH A ECam 1
51 P10-51 Differential Feed Adjusting Dial, C. Set EHAEGRESE 1






LUBRICATING MECHANISM o 11

Ref. Parts Amt.

No. No. Description ot A Req.
1 P11-1 Crank Chamber Oil Gauge Unit i & 1
) P11-2 Oil Height Indicator hEI T 1
3 P11-3 Oil Receiver (Rear) B Rk B(44) 1
4 P11-4 Oil Wick p:: I 1
5 P11-5 O-ring ORE B R ]
6 P11-6 Pump, C. Set R 1
7 P11-7 Pump Housing Cover (Rear) Unit % b e a(h) 1
8 P11-8 Screw (9/64-40X9.7) LY 6
9 P11-9 In-take Filter BN ) 1
10 P11-10 Pump, C. Set MRaE 1
14 P11-11 Pump Housing HMRE 1
12 P11-12 Pump Gear Shaft (Short) h R () 2
13 P11-13 Pump Gear Shaft (Long) HEREBR(K) 1
14 P11-14 Oil Pump Gear BRE 4
™5 P11-15  Pump Driven Gear RIS 8% 1
16 P11-16 Screw (11/64-40X5) 3F 4 @
17 P11-17 O-ring ORI BLIR 1
18 P11-18 Washer #*h 1
19 P11-19 Screw (9/64-40X3) B2 &4 2
20 P11-20 Screw (11/64-40X10.5) ¥Z & 2
21 P11-21 Pump Housing Cover (Front) Unit % i F 48.(3T) 1
al P11-22 Screw (M10-1.5X6.1) ¥4 1
23 P11-23 Thread Take-up Oil Defender Unit By i AR 1
26 P11-26 Washer A 1
£il PI1-27 Ol ] s i E g A G \ A J 1
28 P11-28 Oil Wick i RS .
n29 P11-29 Rubber Bushing BBEY 1
31 P11-31 Oil Filter Screen B 1
33 P11-33 Oil Reservoir A 1
34 P11-34 Screw (M5-0.8X14) 3% 4 6
35 P11-35 O-ring (OL:F 3 §: 1 1
36 P11-36 Drain Hole Screw (3/8-24X8) ¥ & 1
37 P11-37 Oil Tube 4EE 1
38 P11-38 Thread Take-up Oil Defender Unit B ik AR BE 1
39 P11-39 Thread Take-up Oil Defender Unit By AR B 1
40 P11-40 Thread Take-up Oil Defender Unit, C. Set By il dR 4 1
41 P11-41 0Oil Receiver (Front), C. Set HmEBEUBGENA 1
42 P11-42 Oil Reservoir, C. Set Ry 1



12

23

ACCESSORY PARTS l
43 4

22 18 e
a/—— 32
\,K e
e oy
i X 34
s e e,




 DOUBLE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts : Amt

No. No. Description o8 4 Req.
1 P12-1 Double Side Cut Presser Foot, C. Set 4 R Epda 1
2 P12-2 Double Side Cut Presser Foot A 4 R By 1
k P12-3 Screw (11/64-40X6.3) 3 &4 1
4 P12-4 Carrier/Hook Driving Segment LAt HF A 1
3 P12-5 Carrier/Hook Driving Lever Link LA stEEE g 2
6 P12-6 Link Pin B AT 4
7 P12-7 Screw (3/32-56X3.3) ¥2 & 4
8 P12-8 Thread Hook Driving Lever %) 4T EE AR AT 1
9 P12-9 Top Cover Thread Hook T AR RIBER 4 1
10 P12-10 Screw (9/64-40X6.8) 37 & 1
11 P12-11 Top Cover Thread Carrier Driving Lever LI R EIAIT 1
12 P12-12 Top Cover Thread Carrier téhgiBg Ak 1
13 P12-13 Screw (1/8-44X35) 3% 44 s
14 P12-14 Presser Foot Attach Piece (Right) RERPiEHE R (F) 1
s P12-15 Presser Foot Attach Piece (Left) MR R (L) 1
16 P12-16 Screw(3/32-56X1.5) 3 44 4
17 P12-17 Lower Knife Tt 1
18 P12-18 Lower Knife Clamp T 7] &Ik 1
19 P12-19 Screw (1/8-44X3.5) ¥ 44 1
20 P12-20 Yielding Section Spring INRABE 1
LT K T B I
22 P12-22 Presser Foot Tongue REE R 1
23 P12-23 Screw(3/32-56X2.5) v
24 P12-24 Presser Foot Spring Plate (Leit A) 1
25 P12-25 Presser Foot Spring Plate (Right) A i 5% 3 5 (B) 1
- oy I Ee T v ]
Fided; Spring Piate Holder WEEBEE i
28 P12-28 Chip Guard A E R 1
29 P12-29 Chip Guard Spring AR REE 1
iU £ 1e-3y OCIEW (1/6-44A0.4) B SR i
31 P12-31 Lap Former R 2l 1
33 P12-33 Screw (3/32-56X3.9) R 44 1
34 P12-34 Lap Former Slide Block AR ER 1
35 P12-35 Lap Former Slide Block Spring MEABERBRR |
36 P12-36 Lap Former Guide Plate (Left) AEA R E(E) 1
37 P12-37 Lap Former Guide Plate (Right) AT AR EP(E) 1
38 P12-38 Screw (1/8-44X8) & 8
39 P12-39 Sewing Cylinder Cover (Upper) TEER 1
40 P12-40 Screw (3/32-56X2.1) 37 &4 1




DOUBLE SIDE CUT PRESSER FOOT MECHANISM

12

Ref. Parts Amt.
No. No. Description ot 4 Req.
41 P12-41 Main Feed Dog S ] 1
42 P12-42 Stitch Plate 4R 1
43 P12-43 Presser Foot Spring Plate (B)(Left) BEREhR(R)(£) 1
44 P12-44 Presser Foot Spring Plate (B)(Right) BRER¥Eh(E)(H) 1
45 P12-45 Chip Guard Plate MAHEE A 1
46 P12-46 Screw (3/32-56X4.3) 87 44 1
47 P12-47 Lap Former, C. Set LE. 2R 1
48 P12-48 Sewing Cylinder Cover (Upper), C. Set TEeika 1




42

13



Ref. Parts Amt.

No. No. Description oo 2 Req.
1 P13-1 Belt Pulley Cover RFE 1
2 P13-2 Screw (M4-0.7X8) ¥ 44 3
3 P13-3 Washer #®h 3
4 P13-4 Gear Wheel &% 1
5 P13-5 Gear Wheel ] 1
6 P13-6 Screw (M6-1X6) 3R &4 4
7 P13-7 Synchroniser AL R E B 1
8 P13-8 Screw (11/64x2) i 44 1
9 P13-9 Synchroniser Place ALk e B B 1
10 P13-10  Screw (M4-0.7x8) 8 4 6
11 P13-11 Handwheel HEFR 1
12 P13-12 Screw (M5-0.8X5) 3F & 2
13 P13-13 Timing Belt & 1
14 P13-14 Screw (M5-0.8X14) % & 4
5 P13-15 Screw (M6-1X15) 3% & ¢,
16 P13-16 Washer ®AH 7
17 P13-17 Mini Servomotor Support (Upper) 13 AR % i (L) 1
18 P13-18 Mini Servomotor 11 BR & i 1
19 P13-19 Mini Servomotor Support (Lower) 12) R % 3 B (TF) 1
20 P13-20 Washer -k 2
21 P13-21 Spring Washer BEEA 2
22 ris3-22 SCrew (3/8-10445) %4 &R 3
23 P13-23 Nut E g 1

oY D1A A2 SR O S O e o S LR T

L Fis+2) £ ACICC & Gl 1L USWELLOL A sy 1
26 P13-26 Emblem s4h8 1
28 P13-28 Sewing Maching Supprting Block P 1
29 P1329  Pitman Bk DA 1
30 P13-30 Wood Screw + 4% 2 ~
31  PI3-31  Control Rapid Box iR R 1
32 P13-32 Control Box bie 2] 4% 1
33 £is=05 LUIU Cialiip AR 1
34 P13-34 Mini Servomotor, C. Set )RR B iE 1




\\B,m\\.( VEARNE

14

B
3 & \\ \\ / b o
Codindl b B O~ pay

M — /d "
NS 9 : = ol % s e
m,\ v\ w, v 043 o230 oS30 Jﬁ
|




/AT/ DEVICE

Ref. Parts Amt

No. No. Description P Req.

1 P14-1 Regulator FR 4k 1

2 P14-2 Air Tube(6x4mm) &% (6x4mm) 1

3 P14-3 Solenoid Valve Tt 1

4 P14-4 Air Tube(4x2.5mm)(Blue) B (4x2.5)(&) 1

5 P14-5 Air Tube(4x2.5mm)(Orange) R (4x2.5)(48) 1

6 P14-6 L" Connector L"% B #: 58 2

7 P14-7 Air Cylinder R AL 1

8 P14-8 Nut 32 18 1

9 P14-9 Presser Lifter Holder FELR 3R 1

10 P14-10 Screw (M6-1X15) 37 & 4

11 P14-11 Cylinder Bracket 5 ) 1

2 P14-12 Screw (3/16-32X11.5) 3R &4 4

13 P14-13 Presser Foot Connecting Lever 36 R By 43 1

14 P14-14  Screw (3/16-32X4) i 4 2
s P14-15 Air Cylinder, C.Set Far s 1

16 P14-16 Solenoid Valve, C.Set TrEa 1




15

& g8 |

o Egel

¢

I8

=




/ET/

Ref. Parts Amt.

No. No. Description oW Ry Regq.

1 P15-1 Solenoid Valve T 5k B 1

2 P15-2 Solenoid Valve Bracket THEM & 1

3 P15-3 Screw (M6-1X15) 3R &4 2

4 P15-4 Washer #h 2

5 P15-5 Screw (M5-0.8X14) 824 3

6 P15-6 Screw (M4-0.7X8) e 1

7 P15-7 Cord Clamp ®Ex 1

8 P15-8 Retaining Ring PR 1

9 P15-9 O-Ring O IEE 2

10 P15-10 Bearing Housing WHABEEE 1

11 P15-11 Belt Pulley Cover Bracket ER%ERE 1

1 P15-12 Screw (3/16-32X11.5) $E 44 4

13 P15-13 Solenoid Valve, C. Set THEM 48 1
/44 P15-14 Bearing Housing, C. Set $hKE X F 4 i

o







Ref. Parts )

No. No. Description oo £ Req.
1 P16-1 Dust-Collecting Equipment ERER 1
2 P16-2 Hose Band - &3 1
3 P16-3 Take Over B 1
4 P16-4 Hose Band f &3 1
5 P16-5 Wood Screw AR &% 4
6 P16-6 Take Over BEF 1
o P16-7 Regulator Support i 1
8 P16-8 Wood Screw AR &% 2
9 P16-9 Solenoid Valve T wk 1
10 P16-10 L" Connector L MR EHR 1
11 P16-11 Screw (M3-0.5X24) 3% & 2
12 P16-12 Air Tube(6x4mm) J&. & (6x4mm) 1
13 P16-13 Spring Washer BERA 2
{‘1‘4 P16-14 Hose Union B R 1
(25 P16-15 Regulator FE & 1
16 P16-16 Hose Union JA B R 1
17 P16-17 Hose Band &3 1
18 P16-18 Regulator Support Bl & & 1
19 P16-19 Regulator Support RERGE T E 1
20 P16-20 Screw (M5-0.8X9) 3% & 2
21 P16-21 Regulator Sunnort B & & 1
22 P16-22 Spring Washer FBEREA .
23 P16-23 Nut L4 2
i Li0-44 L ONNecior Ja B 5 34 i
i P16-25 Washer A 2
26 P16-26 A Gas Cylinder # 45 1
27 rio-2/ Soienoid Vaive, L. det W, 4 ) $E i
28 P16-28 Regulator, C. Set RSkt 1
£29 P16-29 Suction Pipe Unit, C. Set w% & 40 1
50 £10-5U SUcCiion Fipe uliit REB i
31 P16-31 Suction Pipe Unit Support (Upper) % % B &% (L) 1
3 P16-33 Washer #£H 2
34 P16-34 Screw (M5-0.8X15.9) 3% &% 1
35 P16-35 Nut 3% 19 1
36 P16-36 Suction Pipe Unit Support (Lower) REEZE(T) 1
37 P16-37 Screw (M5-0.8X11.7) 3% &4 P
38 P16-38 Washer A 1
39 P16-39 Suction Pipe Unit, C. Set ] 1




17




a—y
~J

THREAD STAND

Ref. Parts Amt.
No. No. Description = 8 Req.
1 P17-1 Column Cap HERE 1
2 P17-2 Column Pipe(Upper)(Short) L &RAE(4E) 1
3 P17-3 Thread Hanger (3 Spools Type) 3FLBKFH 2
4 P17-4 Thread Hanger Support BEPIREERE 4
5 P17-5 Spring Washer i & 4
6 P17-6 Screw (M6-1X23) T m 4
7 P17-7 Thread Guide Holder (Large) RiBHRAZE B 1
8 P17-8 Thread Guide Arm BTN 1
9 P17-9 Thread Guide Holder (Small) B AR E R R 1
10 P17-10 Thread Guide (6 Spool Type) 67LiB &A% ]
11 P17-11 Column Pipe Connecter s A 3R 2
¥ P17-12 Screw (M5-0.8X16.8) 3% &4 4
13 P17-13 Nut ¥ g 10
4 P17-14 Column Pipe(Upper) L&A 1
(s P17-15 Spool Stand (3 Spool Type) 3L E 2
16 P17-16 Column Pipe (Lower) T4 1
17 P17-17 Washer #AH 2
18 P17-18 Nut 3% g 1
19 P17-19 Spool Cushion LR Ty Y 6
20 P17-20 Spool Mat & dh i 6
N P17-21  Spool Seat Disc oy 6
22 P17-22 Spool Pin S dhix 6
23 P17-23 Spring Washer WA Y 6







/CL/ DEVICE I Ehao: 18

Ref. Parts Amt
No. No. Description . & Req.
1 P18-1 Belt Pulley Cover- & ]
2 P18-2 Screw (M4-0.7X5) ¥F &% 4
3 P18-3 Washer #h 4
4 P18-4 Handwheel HE TR 1
g P18-5 Nut it 3
6 P18-6 Spring Washer BdEA 3
7 P18-7 Washer A 3
8 P18-8 Motor L% 3 1
9 P18-9 Screw (M6-1X15) 544 4
10 P18-10 Washer A 4
11 P18-11 Belt Pulley Cover Bracket (Down) R E(T) 1
12 P18-12 Belt Pulley Cover Bracket (Upper) &3 F 1@ 1
13 P18-13 Screw (M4-0.7X8) 3% &4 1
14 P18-14  Washer B 1
] P18-15 Presser Foot Connecting Lever 36 R ppid 4% 1
16 P18-16 Iron Hook R % 4) 1
17 P18-17 Belt & 1
18 P18-18  Screw (5/16-18x45) 8 4 3
19 P18-19 Driving Lever(Length) B et A (K) 1
20 P18-20 Driving Lever Shaft BEAREC 1
21 P18-21 Driving Lever(Short) B itiEis(a) |
22 ris-22 Pitman(Length) 5ix pi(k) 1
23 P18-23 Screw (M4-0.7X8) 3% 44 4

33



19

16 17
EEERC
21

HEEAC

R

‘18




ATTACHMENT BOX 2 19

Ref. Parts Amt

No. No. Description » 4 Req.
1 P19-1 Attachment Box M A 1
2 P19-2 Thread Tweezers Tis k 1
3 P19-3 Threading Wire T A48 4% 1
4 P19-4 Hexagonal Wrench (4mm) A7 AR F(4mm) 1
5 P19-5 Hexagonal Wrench (3mm) A AR F(Gmm) 1
6 P19-6 Hexagonal Wrench (2.5mm) A& ARFQSmm) 1
7 P19-7 Screwdriver Rk T 1
8 P19-8 Needle 84t 5
9 P19-9 Needle 8 44 2
10 P19-10 Lower Knife TR 1
11 P19-11 Upper Knife IR VN 1
12 P19-12 Needle Height Gauge HESEAGS 1
13 P19-13 Wrench w$ 1
14 P19-14 Wrench RF 1
(D5 P19-15  Wrench R ¥ 1
16 P19-16 Double Side Cut Presser Foot Spring Plate (Left) 4 47 8 B3 % h (£) 1
17 P19-17 Double Side Cut Presser Foot Spring Plate (Righ' 4 +7 /& B3 % K (%) 1
18 P19-18 Iron Chain B4k 1
19 P19-19 Wrench R F 1
20 P19-20 Hexagonal Wrench (1.5mm) 7 A & F(1.5mm) 1
D101 Taldv % e =

N
ot

£




()]
l.m" <
E| «8 —
By
* 2 ;
oY i ot : %
2 M(. o ot ] . =
& 3 4 : — 8 .
: : il
L A
[ ]
T 7
” i

é

e
@»16
G pE




ACCESSORIES [t 20

Ref. Parts : Amt.
No. No. Description . Req.
1 P20-1 Oiler il 1
2 P20.2 Funne! B !
3 P20-3 Oil i i v 1
4 P20-4 Screw, C. Set Férda 1
5 P20-5 Screwdriver 3R &h AL T 1
6 P20-6 Pitman(Length) % fAE(K) 1
7 P20-7 Screw, C. Set 3R 4kdn 1
8 P20-8 Supporting Block Rubber Cushion ELEREBERR 1
9 P20-9 Parts Book ' EH4KR 1
10 P20-10 Machine Cover BHRE 1
11 P20-11 Instruction Book @ s FMm 1
12 P20-12 Pedal, C. Set PR B 3 AR 48 1
13 P20-13 Drier SRR A 1
14 P20-14 Thread Stand, C. Set “L¥a 1
WS P20-15 Screw(3/8-16x45) 3% &% 2
16 P20-16 Spring Washer BERE )
7 P20-17 Washer A 2
18 P20-18 Screw(5/16x100) 3% &4 4
19 P20-19 Washer #AH 4
20 P20-20 Nut 2 g 8
21 P20-21 Spring Washer BERE 4
22 P20-22 washer i F it






Description
Suction Pipe Unit, C. Set

Qiirtinn Din:

59

ou A
BAE K




22

Main Parts
,'v'
Models
wakE | WRIR(E) | RIPR(GE) | FRARRGL) | FRITR(E)
MJ-62-452-01 © P6-15 P6-36 P6-37(452) P6-47 P6-48(452)
MJ-62-452-02 P12-2 P12-24 P12-25 P12-43 P12-44
MJ-62-460-01 . P6-15 P6-36 P6-37(460) P6-47 P6-48(460)
MJ-62-460-02 P12-2 P12-24 P12-25 P12-43 P12-44
Main Parts
= e 5
Model .

e 443 4HR oA B HamE | WAHBAE h
MJ-62-452-01 P5-40(452) | P5-44(452) P7-7 P5-34 '
MJ-62-452-02 ” P12-42 P12-31 ” P12-21
MJ-62-460-01 PS-40(460) | P5-44(460) i " | Pse
MJ-62-460-02 " P12-42 P12-31 " P12-21




STITCH LENGTH SPECIFICATION

STIERAE R

22

SR

5

@1

B

==

EAH FAE TRk |e#sasCe)| tesas(R)| B4k
P7-42 P7-40 P6-31 P6-25 P6-22
! / P12-18 P12-12 P12-9 P12-22
/ /4 P6-31 P6-27 P6-24
Y/ Vi P12-18 P12-12 P12-9 P12-22
% o e
S5 5 i it o mird | MG | SR | THsAs ]|
P5-45(450) P10-7 P10-8 P8-43 P10-10 P8-45 "
" " P12-41 Vi Vi Vi "

n

n

P12-41

n

n

n







